e rmm— I TN

PARTS CATALOG

Model  RS233

MACHINE BoODY
ENGINE BOoDY
CARBURETOR

ACCESSORY

FUJIROBIN INDUSTRIRS LTD.




RS233 PARTS LIST

T e e e e e e, oy g 5 04 0l 400

RN, TS AR TP A e et a4t b BT e S,

T

L ]
e TR

T I AT T e

:

1|
i
A
:

FUJIROBIN INDUSTRIES LTD,



HS249 PARIL US|

ST

MAGHINE BODY
KEY PART

o NO. aTy. DESCRIPTION
1__ 6301500001 1 |CASE

2 6901500100 1_ [JOINT SUCTION

3 |6921001000-1 1__|MECHANICAL SEAL COMPL.
4 (6911500400 1 _|COVER

5 6911500200 1 [JOINT HOSE

6 1697100100 1__|HOLDER COMPL.

7 __ (6971501000 i__|IMPELLER

8 6972500100 1__|GASKET BLIND

9 16972500200 1__|PLUG BLIND
10__|0306119990 1__|SNAPRING OUTER
12__ 169145003011 1__|SWITCH FLOAT COMPL.
13__ 16828011000 1__|WIRE COMPL.
1416908015000 1 __|WIRE JOINT GOMPL.
15__|6903003000 1__|PLATE 1 TANK COMPL.
16 |6903004000 1__|PLATE 2 TANK COMPL.
17__|6503500100 i |FRAME
18 |0561159892 1__|HOSE CLAMP
19 6804500400 4 |PLATE TANK
2016904500500 4 |WASHER SEAL
25 16708009001 1 |[BAND SET
266909010000 1__|GUSHION COMPL.
27 69045027011 1 |TANK
28 6904500100 1 |HOSE STIR
29 16904500200 1__|HOSE SUCTION
30 6984501800 1_|CAP
31 6904500300 1__|GASKET BLIND ___
326374001000 1__[CAP TANK COMPL _
33 6871500001 1 |NUT SUCK
34 [6971500100 i_INIPPLE STIR
35 16971500200 1__|PLATE STIR
36_ 16971500300 i __|GASKET STIR
37__|8971500400 1__|SPRING PROTECT
38 |8971500500 1 |WIRE |
39 6974500600 1__[NUT SUCTION )
40 |6974007000 1__|STRAINER SUCTION
41 180986502100 1__[JOINT -
42 (6914500000 1 [O RING JOINT
436908501200 1 [LABEL (ENGLISH)
45 16974014000 1_ |STRAINER TANK
50 |8805500300~1 1 [TANK FUEL
51 16905500400 1__[TUBE FUEL
b2__ 5516500501 1 |GASKET -~ _
53 10561100030 2 |HOSE CLAMP

4 16915001000 1 |CARFUEL




R8233 PARTS LIST

FUJIROBIN INDUSTRIES LTD,




MACHINE BODY

RS233 PART UST

KEY PART

NG, NO. QTy. DESCRIPTION

55 |0641209990 1_ |FILTER FUEL

57 16909501400 1 |LABEL TANK (ENGLISH)

63 16908003000 1__|LEVER COMPL__

64 6308500000 1__[CONTROL CABLE

85 (6908500300 1__|TUBE SPIRAL ,

66 [0662009810 1__|STOP SWITCH COMPL.

87 [6985502100 1 [CAP GUARD

68 |6908002000 3 |DAMPER COMPL.

69 [6908501001 1 |BASE

70 [6908501100-1 1 |PLATE

76 [0100059970 4 ]BOLT

77 0100069900 4 [BOLT

78 |0170049980 1 NOT

79 [0170069890 13 INUT

80 _ |0200069930 17 |WASHER

81 10200069940 5 |WASHER
B2 (0203059890 4 _|SPRING WASHER

83 [0203069980 2 |SPRING WASHER

84 ]0140069950 6__[SCREW

85 [0140069960 4 ISCREW

50 [0031005000 2  IWASHER

92 |0031204000 1 __|[WASHER

93 0032005000 2__|SPRING WAHSER

94 [0043105080 2 |SCREW PAN HEAD

99 0062610097 _ 2 |ORING

100 (00625820671 1 |O RING

FUJIROBIN INDUSTRIES |

P Tl ke a5y B R

e LR

PR P AP B s R e R

g T TR

TR TN L e

TR S

retpe acm s T
fh- e eadape E T

= e

)
i
b
i

i
g




19
T T T ey g o e it P W a1 5]

A e Rrpes

mLr

TR TR R AT

= :’;?‘L?.«:ﬂ!s'wm:’-r—-s_m:r—:.-; T

HE

ST L

ey it

AT




RS5233 PART LIST

ENGINE BODY
gy P:I‘ST QTY. DESCRIPTION
*1 5211003000 _1__|CRANKCASE COMPL, (INCL.2~4)
2 |0440129991 2 |OIL SEAL
3__ [0800129920 2 _IBALL BEARING
4 15231502202 1 _|GASKET CRANKCASE
5 |5231500901 1 [CYLINDER
6 15231501300 1 |GASKET CYLINDER
7 |5232002001-1 1 |CRANKSHAFT COMPL
8 15232500201 1 |PISTON :
9 [5242500100 1_[PINPISTON _
10 15102501000 2 _|RING PISTON
|11 [0565089980 2 _lcupP
13 [0610089980 1 __[NEEDLE ROLLER BEARING
15 [5233023001 1 [MUFFLER EXHAUST
16 [5233502400 1 |COVER MUFFLER
17 [5013500200 1__|GASKER MUFFLER _
18 ]0119059741 2 __|SOCKET HEAD BOLT (M5 X 73)
19 0140059962 3 SCREW
20 15233500000 1 [INSULATER
21 _[5233500200 2 {GASKET INSULATER
22 15233500100 1__|PIPE INTAKE
23 10140059700 2___[SCREW (M5 x 20 SWW)
25 15235502201 1__|HOUSING BLOWER
26 152055002001 t _|[COVER CYLINDER
*30  |5237024000 _1__IFLYWHEEL MAGNETO (INCL.31,32)
31 |5237024010 1 |FLYWHEEL
32 [5237018010 1 |COIL IGNITION
33 [0241059951 1 _[GROMMET
34 10654009931 1__ISPRING PLUG CAP
35 [0655008940 1 |CAPPLUG _
36 |0650149810 1 __|PLUG SPARK (NGK BM7A)
*40 15235015000 1 |STATER REWIND (INCL.42 ~ 48 ¥50)
42 15305002110 1 |STARTER KNOB
43 5415003020 1 __|SPIRAL SPRING
44 5415001140 1 |STARTER ROPE
45 |5415003010 1 |REEL
46 15415001120 1___|ROPE GUIDE
47 15105015110 1 |SCREW
48 5415003030 . 1 _|WASHER

I, e, L

ST INTIEN S ] SR A Y T

T

LT RS

T T

P

r_ 4
il
B

goir e iatihi,

prr T T e
LR B e oSt s o

as A




R5233 PARTS LIST

S R T T

1ol e LT e

s’

| i
'éi

K

*30,31

Ul mQielli ChCILONTY THANT



ENGINE BODY _

RS233 PART LIST

S b e b AR S £ T B e i Y im

e g PﬁgT aTy. " DESCRIPTION
x50 [5235009000 T |PULLEY STARTER (INCL52 ~ 54)
52 15415011010 1 |RACHET
53 5415011020 1 [RETURN SPRING
54 15215003040 1 [cUP
86 16909506600 1 |LABEL MODEL
90 /0150053990 3 [TAPPING SCREW (M5 x 16)
91 0119059870 2 - |SOCKET HEAD BOLT (M5 X 16)
92 0119055950 2 |SOCKET HEAD BOLT (M5 % 18)
95 [00113068160 1 |BOLT ASSY (M6 X 18 SW)
96 10016506120 2 |BOLT (M6x12)
87 10031005000 2  |WASHER (M5)
98 0031206000 1 |WASHER (M6)
100 0043505250 3 |SCREW ASSY (M5 x 25 SW)
101 [0043605140 4 _[SCREW ASSY (M5 X 14 SWW)
102  [0323039990 1 |WOODRUFF KEY

i ——

i
W&
i
i
§
>




RS233 PARTS LIST




RS233 PART LIST

’;f:' | PQET QY. DESCRIFTION
¥1 15236032000 T [CARBURETOR (NGL2—~19,26,27,30~41)
[ 2 5236001010 1 [CAP

315406032110 T INUT —

4 15108042410 i |ADJUSTING SCREW

5 15106048030 1 [THROTTLE SPRING

~% 5108048040 1 [THROTTLE SPRING RECEIVE

7 (5236004120 1 |JET NEEDLE

8 (5106048050 1 [E RING

9 (5106048230 T [SLOW STOP SCREW___
1015106048240 1 |ADJUST SCREW SPRING

11 5236004130 1 INEEDLE JET
1215236016040 1 [MAIN JET

13 |5236004010 1 |FLOAT CHAMBER ASSY
1415406020250 1 |GASKET FLOAT CHAMBER
15 15236004140 i |FLOAT

16 |5236004210 1 [FLOAT ARM
17__|5406020310 1 |FLOAT PIN

18 15236004150 T INEEDLE VALVE SEAT

19 |5236004180 1 [NEEDLE VALVE ASSY

26 |5106048310 i [BAND ASSY

27 15236001110 i [BOLT

305106048250 4 |SOREW ASSY

31 |5108037060 7 ICLEANER BODY ASSY

32 |5236004040 1 |COCK FUEL

33 5236004030 - 7 |GASKET _____

34 |5236004020 1__[BANJO BOLT ASSY

35 5236001150 1 [GASKET

. [ 36 5246004110 1 [THROTTLE VALVE ?

37 15236001210 1 |CAP

38 [52368004060 1 |FLATE

39 |5108026250 1|0 RING :
A1 52368001140 T [ELEMENT

%45 5403068000 1 |CLEANER AIR (INGL.47,49)

47 15403503600 i__|TUBE INTAKE

49 |0736380080 T LABEL

55 (0043604100 4 |SCREW ASSY (M4 x 10 SWW)




RS233 PARTS LIST

g - ?&:.. ig

WA PR

i, { et




RS233 PART

LIST
ACCESSORIES
T‘E‘_" p;:‘gT ary. | | DESCRIPTION |
*1__|6300024000 1__|TUBE SPRAY GONPL "
28919001060 1 |PACKING
K| 6919501100 3 __|PACKING
*4__ 6909023000 COCK LEVER GOMPL =
5 [6919500100 PIPE SPRAY
6 16909500100 i INOZZLE 3 HEAD m




	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12
	Page 13

